


P.1

H:Bf/NO. | F{F¥/Code# {4t ¢ Parts Name BrEl/QTY
1-01 PB-4-05 Bt 4 Cutter Rod 1
1-02 PB-4-06 BT+ Cutter Spacer 2
1-03 PB-4-03 YA ES Cutter Sleeve 19
1-04 PB-4-07 BEJI R Cutter Blade 20




GB818-85(A)

: M4x6 |
- GB818-85(A) | GB70-85(A)
2-1-04 | M4x6 | g~ Mdx8
GB818-85(A) ' % | e

GB70-85(A)
b

|
\' | i !GB70-85(A)
| i GB67-85(A) % M5x20
NG , M5x20
=2k GB67-85(A) GB67-85(A) |
| | 2-1-01

GB67-85(A) %GB7O-85(A)

M5x20 M5x20
P.2-1



P.2-1

H:Bf/NO. | F{F¥/Code# {4t ¢ Parts Name BrEl/QTY
2-1-01 PB-3-07 TR T Al Space Heater 1
2-1-02 PB-3-01 s Melt tank 1
2-1-03 PB-3-02 B EA Roller Bush 2
2-1-04 PB-3-18 TR E R Wiper 1




(GB67-85(A)

M3x6
cB67-85(8) ¥ X

M3x6

GB67-85(A) f
il’ M3x6

GB67-85(A)

2-2-03

. AN
N\, . GBT70-85(A) \

. N oMaxs QW
RN

e (
\\\\\ % ) 5’4
o ) 2-201
GB70-85(A)
M4x8
2-2-02 P 2_2




P.2-2

H:Bf/NO. | F{F¥/Code# {4t ¢ Parts Name BrEl/QTY
2-2-01 PB-3-06 o Application Drum 1
2-2-02 PB-3-02 R EA Roller Bush 2
2-2-03 PB-3-05 nallia| Scrape Roller 1
2-2-04 PB-3-13 nallivg e Scraper 1




@

GB67-85(A)

% M4x6

=2\ GB67-85(A)
M4x6

GB67-85(A)
| M4x6

P.2-3



P.2-3

H:Bf/NO. | F{F¥/Code# {4t ¢ Parts Name BrEl/QTY
2-3-01 “VE4X4X10 1
2-3-02 PB-3-03 izl Tank Gear 1
2-3-03 “VE4X4AX18 1
2-3-04 PB-3-04 T ckikise | Tank Gear 1




GBG7-85(A)!

M4x6 %

GBG7-85(A)!
M4x6

GB67-85(A)
M4x6 |

P.2-4




P.2-4

H:Bf/NO. | F{F¥/Code# {4t ¢ Parts Name BrEl/QTY
2-4-01 PB-3-14 AR Wiper 1
2-4-02 kg2 | Glue Leaking Screw 1




g -
v
GBQ5-33@5\

a3

o/

/\/@

\\

IS

~N

GB67-85(A)

%\M3X6

~

™~

~

3-02

3.0

%
GB67-85(A)
A N \M3x6

P.3



P.3

H:Bf/NO. | F{F¥/Code# {4t ¢ Parts Name BrEl/QTY
3-01 PB-3-16A Jid i 5 B L Plate 1
3-02 PB-3-16B 0 i B 2 Plate 1
3-03 PB-3-16C Ji2 i 5 B 5 Plate 1




GBG7-8

M3x6

/?

/ X
7 o)
P

M4x12

M6x8 T~ _

GB6170-86

M4@/\\\//
/

GB67-85(A)

4-02




P.4

H:Bf/NO. | F{F¥/Code# {4t ¢ Parts Name BrEl/QTY
4-01 PB-3-19B TR 5 2 Plate 1
4-02 PB-3-19E | /i¥saciiE=B| Shaft Sleeve 1
4-03 s i T-A Handle 1
4-04 PB-3-19A R 1 Plate 1
4-05 PB-3-19C |tk et Bracket 2




GB68-85(A)

-1 -
Mb5x6 °-1-06 GB70-85(A)
% GB70-85(A) # M5x14
S M5x14
GB2673-86(A) : ox GB93-86
M5x8 ~@,_ | GB9386 P @5
@ P @5 +$ GBY5-85
~ > l%es%-ss A 99
. I a5 | °
| . I o |
. \\ P . GB6170-86
& A 0 M6 GB93-86
~ [ e @ ° \@ﬁ@\¢6
5-1-05
l\l
SN

GB67-85(A)
M6x25

P.5-1

5-1-02

5-1-03




P.5-1

H:Bf/NO. | F{F¥/Code# {4t ¢ Parts Name BrEl/QTY
5-1-01 PB-1-01 Jegthzy | Clamper Cover 1
5-1-02 AR ED22 Circlip 4
5-1-03 HE A& Shaft 2
5-1-04 PB-1-15 ki e | Bearing Support 2
5-1-05 PB-1-14 A% e Chain Support 1
5-1-06 PB-1-16 LT Plate 1
5-1-07 PB-1-11 BECHY ] spacer 2
5-1-08 Hh7k626 Bearing 2




GB77-85!
M4x8 §

) M4x8 -
8 Sy, GB77-85

x TN S0,

™ L S k Dy
=~ -3 - - & \%y
L R
v .

xS
x. TR - 3
D -
=k

5-2-10

GB70-85(A)

-

/’/’/é 0 Si N
-~ GB70-85(A) f8%

S

-

GB70-85(A) gy, B
Maxg ® Wb

) ol

M4x8 5-2-16

' GB77-85
+ M4x8

GB70-85(A)

5-2-17

P.5-2



P.5-2

H:Bf/NO. | F{F#/Code# = 678 Parts Name BrEl/QTY
5-2-01 PB-1-02B J& J& 4hx Rear Plate 1
5-2-02 PB-1-10 YLK T Screw Sleeve | L-2.R-2
5-2-03 PB-1-06 TEZA S Screw 1
5-2-04 PB-1-08 J AR EE R Chain Wheel 3
5-2-05 AR EDT Circlip 2
5-2-06 Hh7K608 Bearing 4
5-2-07 LEYSEATOZ IS Washer 2
5-2-08 JeAR GG H | Photoelectric Sensor 1
5-2-09 PB-1-05 K22 it Screw 1
5-2-10 HE4534.571 Chain 1
5-2-11 pb-1-09 e S ML R Wheel 1
5-2-12 PB-1-04 ol 7 JA Bear Housing 4
5-2-13 HE4c 827 Chain 2
5-2-14 Sk G RAg&RIE [ Clamper Switch 1
5-2-15 R P4x10 Washer 2
5-2-16 PB-1-07 Jr R 22 b Screw 1
5-2-17 PB-1-02A A 4R HR Front Plate 1




~

"~

I\\\ ?5

GB68-85(A)

M5x6

GB70-85(A)
M4x10

GB70-85(A) GB70-85(A)
M5x10 i %] 5-3-03| M50

GB93-8% | GB70-85(A)
| M4x8

s
GB67-85(A) /’GB70-85(A)

M5XW1 0

GB70-85(A)

#®  Mdx10
»

o

GB70-85(A)
& Max10




P.5-3

H:Bf/NO. | F{F¥/Code# {4t ¢ Parts Name BrEl/QTY
5-3-01 HAL1LOW Motor 1
5-3-02 PB-1-13 FE B S Jae Motor Housing 1
5-3-03 PB-2-05 SRR Chain Wheel 1
5-3-04 JeA G 4Ry | Photoelectric Sensor 1
5-3-05 R PAX5 Washer 1




GB818-85(A)

M4x8
/‘63818-85(A)

M4x8

M4x8
/

-~ GB818-85(A)
o
GB818-85(A)
M4x8
s

5-4-02

Elnan
O

-12V

1
-12v
2

ol o
O
0 o

-12V

+12V

Mo

+12V

P.5-4



P.5-4

H:Bf/NO. | F{F¥/Code# {4t ¢ Parts Name BrEl/QTY
5-4-01 PB-1-03 S s Clamper Cover 1
5-4-02 AL TF o Switch 1




GB2673-86(A)

 M5x8
o .
.............................. - :%t
T N N
" GB67-85(A) .
M4x6 .
6-1-06|
nfish
P “ ./,/
6-1-08 .
S r
e !
GB95-85
GB93-86 24 A
el
GB6170-86
M4
/,/0/
»-
/""

6-1-09

~.

6-1-05

o

./. .'\
R
H .. B %

-

6-1-04

i &\ -~
~

_/ GBT70-85(A)
M4x6

7 <
e
’/,/ \&\//’ I~
' A

GB2673-86(A)
M5x10

0 o L q*M3x6
S AT T

6-1-03

GB2673-86(A)
M5x10

_# GB67-85(A)

GB2673-86(A)
M5x10

6-1-01

GB2673-86(A)
M5x10
\ _»

-~
e

o
I~_ R GBe7-85(A)
M3x6

P.6-1



P.6-1

H:Bf/NO. | F{F#/Code# = 678 Parts Name BrEl/QTY
6-1-01 PB-2-08B Ja JEARHIAR Nipping Plate 1
6-1-02 PB-2-15 T S B Nail 2
6-1-03 PB-2-08A HIJE AR HAR Nipping Plate 1
6-1-04 PB-2-07 5t ] A 22 Nipper Base 1
6-1-05 HLHL15W Motor 1
6-1-06 PB-2-02 P Jhs Nipper Slide 4
6-1-07 PB-2-17 IR Roller 4
6-1-08 IR A4 M6x 25 Pin 4
6-1-09 PB-2-03 #hA&BE | Bearing Support 1
6-1-10 PB-2-24A ATFETFIZEA | Toggle Switch Support 1




6-2-05

6-2-03

GB6170-86
a4

t

a5

GB93-86

GB70-85(A)
? M5x10
J’ngs-ss
| a5

%6395-85
@5

® GBY5-85

@5

GB70-85(A)
M5x10

6-2-01

GB2673-86(A)

M5x10

,/ﬁ

-

-

-

~

-

GB2673-86(A)
M5x10

o~

~
-~
_~~
GB68-85(A)

-~

M4x8

P.6-2



P.6-2

H:Bf/NO. | F{F#/Code# = 678 Parts Name BrEl/QTY
6-2-01 PB-2-26 TN Support 1
6-2-02 PB-2-27 TV INGL Spring 1
6-2-03 PB-2-22 EHRER Slide Block 2
6-2-04 PB-2-23 A Spring Shaft 1
6-2-05 JE % Spring 2




- @ @\\
00|

6-3-14

GB70-85(A) 6-3-11
M4x10
” ? GB70-85(A)
Max10_ G?{,’O ?25(A) 6-3-12
X
GB70-85(A)
# M5x12 GB70-85(A) ﬁ
' M4x10
GBfO -85(A) B70- 85(A) /;/ GB70-85(A)
// e M4x1Q( e ? M4x18 Q P Mdx10
/ yd .
g ,// GB70- 85(;64~ 4 /\@ i 7 —~_
v M4x18 ~ ol 8] e "®
< GB70-85(A)- ( -
T~ M4x10 &
eBro-ssm-~ | 6-3-10 Glil?‘&-?g(A)
/7 Max10 § ~ 6305 |
- = ~2-09] 1 6-3-08 :
= S 6-3-06|
R — \ =
TSI - 6-3-07
6-3-03 =T =
Z S 6-3-04 ’
— v
6'3'02 6'3'01 = - Vs

P.6-3



P.6-3

H:Bf/NO. | F{F#/Code# = 678 Parts Name BrEl/QTY
6-3-01 PB-2-19-1 & Al Shaft 1
6-3-02 P 4x4x20 Key 2
6-3-03 PB-2-18 AN Cam 1
6-3-04 P 4x4x40 Key 2
6-3-05 PB-2-20-1 Rt Cam Wheel 1
6-3-06 PB-2-21A ¥ AB Cam L-1.R-1
6-3-07 PB-2-10 S A A TR Cam Boss 1
6-3-08 PB-2-01A | w[ideqtikh Cam 1
6-3-09 PB-3-32 Je 4R EEB Gear Wheel 1
6-3-10 PB-2-10A £72 31 MEB2 Cam Boss 1
6-3-11 PB-2-01 Je AR Cam 3
6-3-12 PB-3-04 Je AR EEA Gear Wheel 1
6-3-13 AR E D35 Circlip 5
6-3-14 Hh7#k6201 Bearing 5




6-4-08

GB6170-86
GB67-85(A) M3
''s

6-4-07

| GB67-85(A)
®  M4x6

" GB67-85(8)”

M3x16~ ) )
J ’/ ’ (
GB67-85(A
M4x6 ( )%‘ S*/. | GB67-85(A) |
<§Q‘i [ ] »
GB6170-86
M3 )4 L
// )
7
6-4-06
6-4-04

GB70-85(A) | 6-4-05

M4x8
! GB70-85(A)

s

GB70-85(A) .
! M4x10 oo —
6-4-01 L/\\@ g
~ GB70-85(A)
6-4-02 M4x12

P.6-4



P.6-4

H:Bf/NO. | F{F#/Code# = 678 Parts Name BrEl/QTY
6-4-01 HIAE Y6HL | Photoelectric Sensor 1
6-4-02 PB-2-09 FEARSE Nut 1
6-4-03 PB-2-04 A& B RS Chain Wheel 1
6-4-04 PB-2-05 S AR Chain Wheel 1
6-4-05 4540715 Chain 1
6-4-06 PB-2-13 SN Cover Fixer 2
6-4-07 PB-2-12 Bz - Cover Holder 1
6-4-08 i Je H1E Spring 2




P.6-5

6-5-01

GB67-85(A)
M3x12



P.6-5

H:Bf/NO. | F{F#/Code# = 678 Parts Name BrEl/QTY
6-5-01 PB-2-28 AN Cover Guage 1
6-5-02 ATREF R Switch 1




7-1-04

7-1-16 ra-r GB70-85(Ar 7-1-05
Mdx14
GB818-85(A) "
M4x8 o
b
~>

7115
“Mes o )

7113 [7-110] -

GB70-85(A)  GB70-85(A)
M4x10 é M4x8
Y o
g
-
7-1-11 GB70-85(A)

7114] [7112 M6x20

P.7-1




P.7-1

H:Bf/NO. | F{F#/Code# = 678 Parts Name BrEl/QTY
7-1-01 PB-5-01 i R Base 1
7-1-02 PB-5-32 R AR 22 Adjusting Screw 4
7-1-03 PB-2-14 TPl A Pin 2
7-1-04 H4h #6000 Bearing 2
7-1-05 KED9 Circlip 4
7-1-06 PB-1-17 TR e Support 1
7-1-07 PB-5-14A | HERSCIEFTA Rod 1
7-1-08 PB-2-04 R85 Chain Wheel 1
7-1-09 KED9 Circlip 1
7-1-10 PB-3-12 Az Shaft 1
7-1-11 B 746200 Bearing 2
7-1-12 PB-3-10 ik E Bearing Sleeve 1
7-1-13 KED9 Circlip 1
7-1-14 PB-1-09 SEEH AL | Chain Wheel 1
7-1-15 PB-3-08 RH#EB | Bearing Sleeve 1
7-1-16 PB-4-04 Bt ))& e | Bearing Sleeve 1
7-1-17 #h %6000 Bearing 1




GB67-85(A)

o

GB67-85(A)
M4x6

GB70-85(A) |
M4x8 - ~

_—

-
GBG7-85(P> .
M4x6

7-2-05

7-2-02

AN

|

GB95 %
a6

GB70-85(A)

GB67-85(A)
M6x16

-7 \.  GB67-85(A)
% )

7-2-01

AN

M4x6

P.7-2



P.7-2

H:Bf/NO. | F{F#/Code# = 678 Parts Name BrEl/QTY
7-2-01 R I Rubber Pad 3
7-2-02 PB-5-24 |EE Support Plate 2
7-2-03 PB-5-04 MBI AR Plate 1
7-2-04 PB-3-15 i S FEAT Wiper 1
7-2-05 PB-5-05 EE AN Cover Guild 1




GB67-85(A)

GB95-85
N g5 —
-
N+ GB70-85(A)
Mb5x12

- N _»
> . GB818-85(A)
GB5780-86 N M8 -

S P.7-3



P.7-3

H:Bf/NO. | F{F#/Code# = 678 Parts Name BrEl/QTY
7-3-01 ARG EH  |Nipper Assembly 1
7-3-02 PB-2-09 FEARHEFT Pole 1
7-3-03 PB-2-06 s G Side Plate 1
7-3-04 PB-5-14B | H§#&3(##4TB | Chain Support Pole 1
7-3-05 PB-2-04 A& B RS Chain Wheel 1
7-3-06 REP9 Circlip 1
7-3-07 PB-5-03 FETHIAR Plate 1




7-4-08

—
—

b -
= N s GB70-85(A) GB93-86

., GB®95-85 @5
5 ° -
Vo ° 8% GB70-85(A)
] P> —9°

%

GB818-85(A) LV, , o *® M5x12
M4x6 .
A )
. ‘Q‘ /3
g )
GB93-86 @5 ¢ - _
GB70-85(A) g5 °
M4x8 0 5
A Y = °
T 0 o ®
o o
GB70-85(A)

M5x12 7-4-01




P.7-4

H:Bf/NO. | F{F#/Code# = 678 Parts Name BrEl/QTY
7-4-01 HAL20W Motor 1
7-4-02 PB-1-08 KU Chain Wheel 1
7-4-03 PB-5-07 W 2F 5% Fan Housing 1
7-4-04 PB-5-08 X Fan 1
7-4-05 KED9 Circlip 1
7-4-06 PB-5-20 KR 3l Shaft 1
7-4-07 PB-5-21 XU 34 Bl Pole 1
7-4-08 HiHL220V Motor 1




3 GB5780-86 GB70-85(A)
7-5-08 71, & wmsx12 Mdx8
. - -5 o®_ —
[ e
[ Ghoass -
. [cB95-85 @5 e -
— L5
L I/ “_ £ ::":7‘ i © -5-05
GBY5!85 | : X g 39
GB93.86 @5 |
gsw/g ! I .
B
GB5780-86, -+ !
M5x12 I/L/
/’/\\
\\
N o
S 5
N < "GB67-85(A)
e O\ Maxg
< GB67-85(AN._
\\M4X8 \

. \
GBﬁ?-B;(\A)\I\ ,/

\\ > M3x6
\\ - o \ .
GB67-85(A) "\
- \. M4x8 AN
. >
~ GB67-85(A) AN AN B N
~ _ — \
M4x8 N N N G|367-85(Ah M3x8
\\/ _— - M3x6 I |

7501 P.7-5




P.7-5

H:Bf/NO. | F{F#/Code# = 678 Parts Name BrEl/QTY
7-5-01 FF I Ly Power Switch 1
7-5-02 PB-5-02 B S5 AR Front Plate 1
7-5-03 PB-5-31B 2 it [ 72 AR Support Plate 1
7-5-04 2R AR Main PC Board 1
7-5-05 PB-4-04 Be )ik e | Bearing Support 1
7-5-06 H4h #6000 Bearing 1
7-5-07 WARGLE Cutter Assembly 1
7-5-08 PB-5-06 FLALIR Plate 1




l\\\\
| ~ \\
\\ ~
‘ ~— T —
|

GB70-85(A
T~ GB70-85(A) % MBx8 )
| T~ N M4X8
|[7604] T
\\\\\ |
' i GB67-85(A) T |
|| ) Maxé —- -,

—

i | Gre7-85A)
' M3x6

7-6-05

GB67-85(A)
| B S M4x6 '“"/4"8
N,/ ' /\ T~
7 RIS ’ T
[ 0 \\}{//
/9 |
. ;
<@
L( ]
GB67-85(A) “ 7-6-07
M6 GB70-85(A)

M4x8

7-6-09 7-6-08

P.7-6




P.7-6

H:Bf/NO. | F{F#/Code# = 678 Parts Name BrEl/QTY
7-6-01 e |Melt Tank Assembly 1
7-6-02 PB-3-17 AR Label 1
7-6-03 = a4 Thermostat 2
7-6-04 =y YAl Knob 2
7-6-05 PB-5-33 A T A A es AR Support 1
7-6-06 PB-4-02 ML S Chain Wheel 1
7-6-07 JZir300mm Belt 1
7-6-08 PB-4-01 BEIA R Wheel 1
7-6-09 PB-3-08 B Shaft Cover 1




7-7-11

<
<

GB67-85(A) _
P

M3x12

7-7-10

N

. GB70-85(A)
\ \M4x16
GB67- 85(A)
M4x8

SN
®

B818-85(A
M4x6

=7

7-7-09| | 7-7-08
- //\\
,/’// ,/\\ \\
— .

7-7-07

GB70-85(A)

GB2673-86(A)

M4x16 ,, -

7-7-01

7-7-02

P -
GB70-85(A)

_— M4x8

GB6170-86
M5

P.7-7



P.7-7

H:Bf/NO. | F{F#/Code# = 678 Parts Name BrEl/QTY
7-7-01 PB-5-13A | HERHTSZPEMR Plate 1
7-7-02 REP9 Circlip 2
7-7-03 PB-5-16 o Chain Wheel 2
7-7-04 PB-5-17 HERC SCHEAT Bolt 2
7-7-05 41821 Chain 1
7-7-06 BE48071Y Chain 1
7-7-07 PB-5-13 HERS o SCPER Plate 1
7-7-08 PB-5-18 B Plate 1
7-7-09 PB-5-27B TR RAEB Support 5
7-7-10 ITRETF R Switch 5
7-7-11 PB-5-19 EE7ND Seat 4
7-7-12 PB-5-22 LR Shaft 1
7-7-13 PB-3-19D | WA EHIEA Shaft Sleeve 1
7-7-14 SEAREEE | Clamper Assembly 1




7-8-05

GB818-85(A)

\M4x8

-
Gﬁ;—BS(A)

M4x12

-

/

/
GB67-85(A)
M4x12

7-8-06

-

_—
/

GB67-85(A)
Mdx12

7-8-07

7-8-08

GB818-85(A)
e M4x8

. |7-8-02] — N

e
GBB1B-85(A) GB67-85(A)
M4x8 7-8-01| Mmax8

GB67-85(A)
M4x12
-

_ |GB818-85(A)
M4x8 _ -
A N

GB67-85(A)
M4x12

- ’
- — "GB67-85(A)

M4x8

-~
_—GB67-85(A)
M4x12



P.7-8

H:Bf/NO. | F{F#/Code# = 678 Parts Name BrEl/QTY
7-8-01 10fL#44. | Terminal Board 1
7-8-02 PB-1-16A SRR Branket 1
7-8-03 HLE AR 540 Chain 1
7-8-04 i 1 Belt 4
7-8-05 PB-5-10 e i ik Left Cover 1
7-8-06 JS i B2 =341 | Melt Tank Cover Assembly 1
7-8-07 TR 22 4 JMe Power Cord 1
7-8-08 PB-5-11 A @i Right Cover 1
7-8-09 PRI 2 s A Display PC Board 1
7-8-10 HETE HYE o< | Main Power Switch 1




M4x8

7-9-03

-9-04

P.7-9

GB818-85(A)

818-85(A)
~_
\\

—~
~—

-02

GB
7-9
7
=

M4x6

GB818-85(A)
M4x6

(A) -
’.

GB818-85




P.7-9

H:Bf/NO. | F{F#/Code# = 678 Parts Name BrEl/QTY
7-9-01 JRehR 25 34 | Front Cover Assembly 1
7-9-02 PB-6-03 BT Hook 2
7-9-03 = Back Cover 1
7-9-04 PB-5-29 Ve AR AT Dust Collector 1




	P1铣刀分装(2000).pdf
	P1铣刀表(2000).pdf
	P2胶锅分装1(2000).pdf
	P2胶锅分装1表(2000).pdf
	P2胶锅分装2(2000).pdf
	P2胶锅分装2表(2000).pdf
	P2胶锅分装3(2000).pdf
	P2胶锅分装3表(2000).pdf
	P2胶锅分装4(2000).pdf
	P2胶锅分装4表(2000).pdf
	P3胶锅罩分装(2000).pdf
	P3胶锅罩表(2000).pdf
	P4胶锅盖分装(2000).pdf
	P4胶锅盖表(2000).pdf
	P5小车分装1(2000).pdf
	P5小车分装1表(2000).pdf
	P5小车分装2(2000).pdf
	P5小车分装2表(2000).pdf
	P5小车分装3(2000).pdf
	P5小车分装3表(2000).pdf
	P5小车分装4(2000).pdf
	P5小车分装4表(2000).pdf
	P6制本分装1(2000).pdf
	P6制本分装1表(2000).pdf
	P6制本分装2(2000).pdf
	P6制本分装2表(2000).pdf
	P6制本分装3(2000).pdf
	P6制本分装3表(2000).pdf
	P6制本分装4(2000).pdf
	P6制本分装4表(2000).pdf
	P6制本分装5(2000).pdf
	P6制本分装5表(2000).pdf
	P7底座分装1(2000).pdf
	P7底座分装1表(2000).pdf
	P7底座分装2(2000).pdf
	P7底座分装2表(2000).pdf
	P7底座分装3(2000).pdf
	P7底座分装3表(2000).pdf
	P7底座分装4(2000).pdf
	P7底座分装4表(2000).pdf
	P7底座分装5(2000).pdf
	P7底座分装5表(2000).pdf
	P7底座分装6(2000).pdf
	P7底座分装6表(2000).pdf
	P7底座分装7(2000).pdf
	P7底座分装7表(2000).pdf
	P7底座分装8(2000).pdf
	P7底座分装8表(2000).pdf
	P7底座分装9(2000).pdf
	P7底座分装9表(2000).pdf

